Levoflox® 5 mg/ml
5 mg/ml, solution for intravenous infusion
Levofloxacin

Read all of this leaflet carefully before you start takiug this medicine

- Keep this leaflet; you may need 10 read it again. .

- If you have an‘;aﬁsmhef queskons, ask your doctor or phaimacist. .
- Tlus medicine has been prescribed for'you. Do not pass it on to others. It may harm them, even if their

sympioms are the same as yours. 3
- Iany of the side effects gets serious, or if you notice any side effects not listed in this leaflt, please tel
your do

ctor or pharmacist.
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1. Serious side effects:
Stop having Levoflox Smg/ml and tell a doctor or nurse straight away if you notice any of the following
serious sidé effects - you ay need urgent medical treatmet:
Rare (may affect up to 1 in 1,000 pe(ip 5 : . .
« Watery diarrhoea which may have blood in it, possibly with stomach ciamps and a high temperature.
These could be signs of a severe bow o i
« Pain and inflammation in your tendons or Jigaments which could lead to rupture. The Achilles tendon is
affected most often
3 Eits (convulsions). .
Very rare (may affect up to 1 in 10,000 people)
+ Buming, tingling, pain, or numbness, These may be signs of something called ‘neuropathy”
Not known juency cannot be estimated from the available data)
« Severe skin rashes which may include blistering or peeling of the skin around your lips,

a- ‘gﬁ'nu take more Levoflox Smg/ml solution for intravenous infusion than you should
Itis unfikely that your doctor or nurse will give you too much medicine.
Your doctor and furse will monitor your progress, and check the medicine you are given.
Always ask if you are not sure why you are getting a dose of medicine.
Having foo mich Levofox sme/il may cause the following effect to happen: )
comvulsive fits (seizures), feeling confused, diz=y, less conscious, having temor and heart problems - leading
{0 uneven heart beats as well as feeling sick (nausea).
1If you forgot to take Levoflox Sm; solution for intravenous infusion

Your doctor or nurse will have instructions on when to give you his medicine. It is unlikely that you will not be given
the medicine as it has been prescribed. However, if you do think you have missed a dose, tell your doctor or nurse.
¢ Ifyou stop taking Levoflox Smg/ml solution for intravenous infusion
Your doctor ot nurse il contnue erving you Levaflox Sig/iml,even if you feelbetter
Ifit is stopped too soon, the infection may return, your condition nay get Worse or the bacteria may become resistant

e medicine.

After a few days treatment with the solution for infusion, your doctor may decide to switch you to the tablet form
of this medicitie to complete your course of treatment.

If you have any further questions on the use of this medicine, ask your doctor, nurse, or pharmacist.

5. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gets them.

These effects ate normally mild of moderate and often disappear afer  shorttime.

Stop having Levoflox Smg/ml and tell a doctor or nurse straight away if you notice the following side effect:
Very rare (may affect up to 1 in 10.000 people) ) ) )

* You have an allergic reaction. The signs may include: a rash, swallowing or breathing problems, swelling
gfyourlips face,throat, or tongue.

Stop having Levoflox Smg/ml and tell a doctor or nurse straight away if you notice any of the following serious
side effects - you may need |||§em ‘medical treatment:

Rare (may affect up fo 1 in 1,000 people) ) 3 .

« Watery diarrhoea which miay have blood in it, possibly with stomach cramps and a high temperature. These
could bé signs of a severe bowel problem ) - )

* Pain and infammation in yourfendons or igaments which could lead to rupute. The Achilles tendon i affected
most often

e{es, mouth, nose and %em s
2 oss of appetie skin and eyes becoming yellow in colour,dark-coloured e, iching, o ender
These may be signs of liver problemns whicl may inclide a ata falure of the Iiver.
1f your eyesight becomes impaired or if you have any other eye disturbances whilst having Levoflox Smg/ml,
consult an eye specialist immediately.
2. What Levoflox Smg/ml is and what it is used for
The name of your medicine is Levoflox 5Smg/ml solution for intravenous infusion.
Levoflox 5mg/ml solution for intravenous infusion contains a medicine called levofloxacin.
This belongs to a group of medicines called antibiotics.
Levofloxacin is a ‘quinolone’ antibiotic. It works by killing the bacteria that cause infections in your body.
Levoflox Smg/ml solution for intravenous infusion can be uised to reat infections of the:
« Lungs, in people with pneumonia
« Urinary tract, including your kidneys or bladder
* Prostafe dgland, ‘where [ﬁ'ou have a long lasting infection
+ Skin and underneath the skin, including muscles. This is sometimes called ‘soft tissue’.
In some special situations, Levoflox Smg/ml solution for intravenous infusion may be used to
lessen the chances of gefting a pulmonary disease nam rax or worsening of the disease
after you are exposed to the bacteria causing anthrax.
3. Before you Take “Levoflox Smg/ml”
a-_ Donot take levoflox § mg/ml:
+1If you areallergic to levofloxacin, any other quinolone antibiotic such as moxifloxacin,
ciprofioxacin or ofioxaciu or any of the other ingredients of this medicine (listed in section 6)
+ [f Sigus of an allergic reaction include: a rash. swallowing or breathing problems, swelling of your lips, face,
throat or tongue .
+If You have ever had ep:legs‘/
«If You bave ever had a problem with your tendons such as tendonitis that was related to treatment with a
“quinolone Antibiotic. A lendon s the Cord that Joius your muscle to your skeleton
Ou are a clild 01 a gowiug leenager. .
+If You are pregnant, might become pregnant,or thinlk you may be pregnant
« If Y ou are breast-feeding
Do nit have this medicine if any of the ahove applies fo yon
1f you ame act suare, balk Iy your dochar, nurse or phamscest befare yau are given Levallax Smg/ml
Take special care with levoflox S mg/ml
Talk to your doctor, nurse or pharmacist before you have your medicine if
+You aie 68 yearsof ageor older
* You are using corticosteroids, sometimes called steroids (see section “Other mediciues and Levoflox Smg/mi”)
«You have ever had a fit (seizure) o
* You have had damage to your brain due to a swoke or other brain injury
« You have kidvey problems
You have smne}ﬁ.’l:lg Jaows as ‘glucose — 6— phosphate dehydrogenase deficiency’
«You are more likely to have serious problems with your blood when taking this medicine
* You have ever had mental health problems
* You have ever had heart problews:
caution should be taken wiien using his kind of medicine, if you were born with or have family history of
prolonged QT interval (seen on ECG, electrical recording of the heart), have salt imbalance in the blood
(especially low level of potassium or magnesium in the blood), have a very slow heart rhythm (called ¢
‘bradycardia’), have a weak heart (heart failure), have a history of heart attack (myocardial infarction),
you are femiale or elderly or you are mﬂg ‘other medicines that result in abnormal ECG changes (see
Section “Other medicines and Lévoflox Smg/mi™).
* You are diabetic
« You have ever had liver problems
+ You have myasthenia gravis.
If you are not sure if any of the above applies to you, talk to your doctor, murse or pharmacist before being given
Lévoflox Smg/ml.
- Using other herbal or dietary
« Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.
This is_because Levoflox 5 m%/ml can affect the way some other medicines work. Also some medicines can
afffect the way Levoflox 5 mg/ml works.
In particular, tell your doctor if you are taking any of the following medicines.
This is because it cau increase e clance o vou geting id efects, when taken will Lesoflor. mgrml:
* Corticosteroids, sometimes called steroids — used for inflammation. You may be more likely to have
inflanunation and/or rupture of your tendous.
+ Warfarin - used to thin the blood.
You may be more likely to have a bleed.
Your doctor may need fo take regular blood tests to check how well your blood can clot
« Theophylline - used for breathing problems
‘You are more likely to have a fit (seizure) if taken with Levoflox Smg/ml.
-steroidal auti-inflammatory drugs (NSAIDS) - used for pain aud inflammation such as aspirin, ibuprofen,
feubnfen. ketoprofen. indomethacin. You are more likely to have a fit (seiznre) if taken with Levofiox Smg/ml
+ Ciclosporin - used after organ kansplants. You may be more likely to get the side effects of ciclosporin
* Medicmes known to affect the way your heart beafs. This includes megiciues used for abuormal heart rhythm
(antiarrydlumics such as quinidine, ydroquinidine, disopyramide.sotalol, dofetilide, ibutilide and amiodarone),
for depression (Wicyclic antidepressants such as amikiptyline and imipramine), for psychiaic disorders
(am;&sychu'ics , and for bacterial iuf ections (‘macrolide’ antibiotics such as erythromycin, azithromycine aud
romyci

clari

* Probeniecid  used or gout. Your doctor may want o use a loir dose i yon tiave kiduey problems

« Cimendine - used for ulcers and heartburn. Your doctor may want to nse a lower dose, if you have kidoey problerms

Tell your doctor if any of the above applies to you.

Urinetests for opiates
Urine tests may show ‘false-positive’ results for swong painkillers called ‘opiates* in people having Levoflox Sme/ml
If your doctor s prescribed a urine test, tell your doctor you are having Levoflox 5 mgt
Taberculosis tests
‘This medicine may cause “false negakive” resuls for some laboratory tests that search for the bacteria that cause
tuberculosis.

e-  Pregnancy and breast-feeding

Dorot have s medng;-e it - N

* You are pregnant, might become pregnant or thiuk you may be pregnant

+ You are Eeul»fcempg or planniug to breast-feed

f- Driving and using machines

You may get side effects after being given this medicine, iucluding feeling dizzy
vertigo) o changes 0 your eyesigl: R X

Some of these side effects can affect you being able to concentrate and your eaction speed.

s

ens,
Do not dive of carry out any work that requires a high level of attention,

3 important information about some of the ingredients of levoflox 5 mg/ml
Tevoflox smg/ml solution for intravenous infusion contains sodium
‘This medicine contains 840 mg of sodium per dose of 500 mg levofloxacin. This should be taken into consideration
by patients on a controlled sodium diet.
4.  How you take Levofiox § m%/ml
How Levoflox 5Smg/ml solution for intravenous infusion is given }
* Levoflox 5mg/ml solution for intravenous infusion is a medicine for use in hps%'a‘ls .
« Tiwill be given to you by a doctor or nurse as an injection. The injection will be into one of your veins and be
given over a period of time (this is called an intravenous infusion) X
For 500 mg Levoflox Smg/ml solution for intravenous infusion, the infusion time should be 60 minutes or more
your heart rate and blood pressure should be closely monitored. au wsual fast beating of the heart
and a temporary lowering of blood pressure are possible side effcts that have been seen during the nfusion ofa
similar bn;h . If your blood pressure drops fioticeably while you are being given the infusion, it will be
stopped straight away.
How much Levofiox Smg/ml solution for intravenous infusion is given
If you are not sure why you are being given Levoflox Smg/ml or have any questions about how much Levoflox
Stagnl isbeing given to you,speak o your doctor, nuse or pharmacist )
* Your doctor will decide on hiow much Levofiox 5mg/mi you should have the dose will depend on the type of
infection you have and where the infection is in yourbody
«The length of your treatment will depend on how serious your infection is
Adults and the elderly .
* Pneumonia; 500 mg dnce or twice each day.
« Infection of urinary tract, including your kidneys or bladder: 500 mg once each day
« Prostate gland inféction: 500 mg onde each day
« Infection of skin and underneath the skin, incl
Adults and the elderly with kidney roblems
Your doctor may need to give you 4 lower dose.
Children and Teenagers- i
This medicine must not be given to children or teenagers
Protect your skin from Snnll%]l' . . L
Keep oul of direct sunlight while having ths medicine and for 2 days afler you siop having it
This s because your skini will become riuch more sensitive fo the sin aud niay burm,tingle or severely blister if
you do not take the following precautions:
+ Make sure you use high factor sun cream

‘Always wear a hat and clothes which cover your arms and legs
* Avoid sun be

, sleepy, a spinning feeling

‘muscles: 500 mg once or twice each day.

Very rare (may affect up to 1 in 10,000 people) X .
- Burning, tingling, pain, or numbness. These may be signs of something called ‘neuropathy’
Not known (frequency cannot be estimated from the available data) )
+ Severe skin fashes which may include blistering or peeling of the skin around your lips,cyes, mouth, nose and genitals
+ Loss of appeite, skin and eyes becoming yellow in colour, dark-coloured uriné, itching, or tender stomach (abdomen).
Thiese may be signs of iver problenns which may inclide a fatal aiure of the Iiver
If your eyesight becomes impaired or if you have any other eye disturbances whilst having Levoflox Smg/ml,
consult an eye specialist immediately.
Tell your doctor if any of the following side effects gets serious or lasts longer than a few days:
mmon (may affect up to 1 in 10 people)
lesping problems
Headache, feeling di
Feeling sick (nausea, vomiting) and dianthoea
Increase in the level of some [iver enzymes in your blood
cactions at the site of infusion

ceeeeen

ammation of a vein
‘Uncommon (may affect up to 1 in 100 people) i . .
+Clanges in the mumber of other bacteria or fing, infection by fungi amed Candid, which tuay need o be trated
« Changes in the number of white blood cells shown up in the Fesufts of some blood fests (leukopenia, cosinophilia
« Feeling siressed (anxicty), feeling confused, fceling nervous, feeling sleepy, trembling, a spinning fceling (vertigo)
« Shortness of breath (dyspnoca)
« Changes in the way things taste, loss of appetite, stomach upset or indigestion (dyspepsia), pain in your stomach
a, Seling bioated (fatulence) or constipatio’ i e
« Itching and skin rash, severe iching or hives (urticaria), sweating too much (hyperhidrosis)
- Jomt(g)am or muscle pain N . R L
« Blood tests may show unusual results du to liver (bilirubin increased) or kidney (creatinine increased) problems
+ General weakness
Rare (may affect up to 1 in 1,000 people)
- Bruising and biceding easily due to a lowering in the number of blood platelets (thrombocytopenia)
« Low number of white blood cells (neutropenia
« Exaggerated S
+ Lowering of your blood sugar level
‘This is important for people :
+ Secing or hearing things that are not there (hallucinations, paranoia), change in your opinion and thoughts
chotic reactions) with a risk of having suicidal thoughts or actions
ecling depressed, mental problems, feeling restles (agitution), abnomal dreams or nighonares.
aracsthesia

= Tinﬁ Iy feeline‘in your hands and feet

« Prohlame wifh your hearing (finnifs) or ayecight (hhurred vision

+ Unusual fast bemnﬁ of your heart (tachycardia) or low blood pressure (hypotension)

* Muscle weakaess. Tlus is important in people with myasthenia gravis (a rare disease of the nervous system),
+ Chauges in the way your kisney works and occasional kiduey failure which may be due to au allergic kidney
reaction called interstitial nephritis.

*+ Fever
Not known (frequency cannot be estimated from the available data)
* Lowering in red blood cells (anemia): this can make the skin pale or yellow due to damage of the red blood
cells; lowmn'irlg the number of all t{pes of blood cells aucyPopema
« Fever, sore throat and a general feeling of being unwell that does not go away.
o may be due {0 a loweting in the nuber of white blood cells (agranulocytosis)
« Loss of circulation (anaphyfactic like shock
« Increase of your blood sugar levels (hyperglycaemia&lor Toweri
(ipogtycaemnic coma). Thisis important for people that have diabetes. N
+ Changes in the way things smelL, loss of smell or taste (parosmia, anosmia, ageusia)
« Problems moving and walking (dyskinesia, extrapyramidal disorders)
« Temporary loss of consCiousiiess or posture (syncape)
« Tempor 55 of vision _
: Impameit or loss of hiearing
« Abnormal fast heart rhythm, life-threatening irregular heart thythm including cardiac arrest, alteration of the heart
shythm (called ‘prolongation of QT interval”. see on ECG, electrical aciviy of the hear)
+ Difficulty breathing or wheezing (bronchospasm)
llergic hing reactions
ancreatitis
ammation of the liver (hepatitis)
ncreased sensitvity of your sin to sun and ultraviolet light (photosensitivity) . »
inflammation of the vessels that carry blood around your body due to an allergic reaction (vasculitis)
Inflammation of the tissue inside the mouth (stomatitis)
Muscle rupture and muscle destruction (rhabdomyolysis)
oint redness and swelling (arthriti) -
ain, including pain in the back, chest and extremities
+ Attacks of porphyra i people Who already iave porphyria ( very rare metabolic discase)
« Persistent headache with or without blurred vision (benign intracranial hypertension)
If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet,
please tell your doctor. or pharmacist.
How to store “Levoflox Sm'Eml”
Keep this medicine out of the reach and _siﬁlxt of children.
Store below 30°C and keep away from light,
Do not use this medicine after tlie expiry date which is stated on the carton and the bottle after EXP.

e expiry date refers to the last day of that month, X o i .
Do not uise levofiox 5 mg/ml if you notice that the solution is not a clear yellowish limpid liquid and has particles on it.
Do not throw away any medicines via wastewater or household waste. Ask your nurse or pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

Shelf life: 36 months
6. Further information
a-  What “Levofiox Smg/ml” contains:
The acfive substance is levofloxacinhemihydrate 512 mg (500 mg as base);
One ml of solution for infravenous infusio confains 5 me of Levofloxacint o
The other ingredients are: sodium chloride, sodium hydroxide, hydrochloric acid and water for injection.
b- o hat “Levoflox. Sme/ml” looks like and contents of the pack:
Levoflox 5 mg/ml solution for intravenous infusion is available in one presentation
Tevoflox 5mg7ml solution for intravenous infusion is a slightly yeliowish limpid liquid.
1t is presented in glass bottle
« The 100 ml botle is available in packs of 1.
&g PMarketing duthorisation Holder and Manufucturer:
LES LABORATOIRES MEDIS- S.A o
Route de Tunis - KM 7 - BP 206 - 8000 Nabeul - Tunisie
Tel: (216) 72 23 50 06 /Fax: (216) 72 23 51 06
E-mail: marketing ventes@medis.com.tn
For any information about this medicinal product, please contact the local representative of the Marketing
‘Authorisation Holder: _
Salehiya Trading Establishment
(Medical equipment & pharmaeuticale) .
.0.Box: 991, Riyadh 11421- Kingdoni of Saudi Arabia
Tel: 00 966 1 46 46 055 / Fax: 00 966 1 4634 362
d- This [éaflet wes last approved in “August 2014”; version number “ 00”
e~ To report eny side effect(s):
* _Saudi Arabia:

of your blood sugar levels leading to coma

gl 2

- The Mational Pharmacovigilance and Drug Safety Ceawe (NPC)
© % Fax: +9667662-205-11-

4 5Call NPCat +5662038222-11-, Exts: 23172340-2334-2354-2353-2356-
: o Tollfree phone: 8003450000
L e e

gov-Salpe

+ Other GCC states: -
- Please contact the relevant competent authority.

- Council of Arab Healthh Ministers

This is a Medicament
- Medicament 158 prodsct which affects you heals and s consumpton coomary 19 tosTvckons 1s dangerous for you
 Follaw swietly the doctor ‘method of use f the phar bo sold
The doctor and the pharmiacist are experts 1 medicne 1ts benefits and risks

- Do not by yourself mtcrmupt the period of weamuent prescbed for you
~Do ot repeat the same prescriphon w usulkhE your doctor
- Keep all medicaments out of reach of children

KEEPANYDRUG OUT OF THE REACH OF CHIIDREN.

Council of Arab Health Ministers
Union of Arab Phanmacists

g This patient information leaftet is approved bythe Saudi Food and Drug Authority
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